































































































3 CYLINDER HEAD BONNET ASSEMBLY

176/178 - 186

170/178/186F G




3 CYLINDER HEAD BONNET ASSEMBLY

o PART NUMBER DESCRIPTION QTY

I70FA | 178FA | 186FA | 170FA | 178FA | 186FA | 170FA|178FA|I86FA
. | 170FA-03003  |186FA-03003 Bonnet gasket I
21 170FA-03001  |I86FA-03001 Cylinder head bonnet 1

3 170F-03006 Aluminium plug 88 1

f 4 170F-03004 Decompression spring 1

5 GB3452.1-1992 O-Ring 10x1.9 1
6 170F-03100 Decompression shaft assembly 1
5; 7 GB/T119.1-2000 Pin 3x16 :

| 8 GB/T5789-1986 Bolt M6x55 Bolt M6x70 3

; 9 170F-03201 Breather ball 1

10 170F-03202 Breather seat 1

11 GB3452.1-1992 O-Ring 12x1.9 1

12 170F-03203 » Breather pin | t
13 170F-03002 Oil screw plug 1
170, 178, 186FG-03000

1 GB3452.1-1992 ‘ O-Ring 1019 1

2 170FG-03100- Decompression shaft assembly x 1

3 170FG-03012 Decompreésion pulling -string collar | 2

% 4 170FG-03011 Decompression pulling string

5 170FG-03009 Decompression handle 1

g 6 170FG-03008 Decompression handle support 1
o GB/T5789-1986 Bolt M6X 14 3

8 GB/T6170-2000 Nut M6 Y

9 170FG-03013 Decompression handle collar o




4 PISTON & CONNECTING ROD ASSEMBLY
170/178/186

5 CRANK SHAFT&FLYWHEEL ASSEMBLY

170/178/186

FG 178/186F'S




4 PISTON&CONNECTING ROD ASSEMBLY
NO PART NUMBER DESCRIPTION QTY
170FA 178FA [86FA 170FA | 178FA 186FA  |I70FA|178FAlI86FA
1 [170%-04001]178F-04001|186F-04001| First pas ring i
2 |170F-04002|178F-040021186F-04002 Second gas ring i
3 [170F-04100|178F-04100/186F-04100 Oil ring set 1
4 |170FA-04003178FA-04003|186FA-04003 Piston 1
5 |170F-04004|178%-04004]186F-04004 Piston pin 1
6 GB/T893.1-1986 ——— $23 2
7 1170F-04204{178F-04204|186F-04204 Connecting rod bushes 1
8 |170F-04201/178F-04201|186F-04201 Connecting rod body 1
9 |170F-04005|178F-04005{186F-04005 Connecting rod bearing 2
10 |170F-04202(178F-04202]186F-04202 Connecting rod cover 1
i1 |170F-04203/178F-04203]|186F-04203 Connecting rod screw 2
5 CRANK _SHAFT&FLYWHEEL ASSEMBLY.
_ NO PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA | 178FA | 186FA 170FA|178FA|186FA
: I [170F-05301]178F-05301|186F-05301 Balancer shaft 1
2 170F-05303 Key 5x7 2
3 |170F-05302|178F-05302 | 186F-05302 Balancer gear ]
': 4 |170F-05006 178F-05006 Output shatt bolt 1
:E 5 |170F-05005 178F-05005 OQutput shaft washer 1
6 |170F-05203 |178F-05203] 186F-05203 Crankshaft timing gear 1
. 7 GB/T1096-1979 Key 5X30 Key 6X 50 1
-;@E '8 |170FA-05201|178FA-05201 | 186FA-05201 Crankshaft 1
: 170F-05201 [178F-05201 |186F-05201 Crankshaft 1
170FP1-052011178FP 1-05201{1 86FP1-05201 Crankshaft 1
170FP2-05201[1 78FP2-0520111 86FP2-05201 Crankshaft 1
170FG1-05201[178FG1-05201 {186FG1-05201 Crankshaft 1
170FG2-05201]178FG=2-05201[186FG2-05201 Crankshaft 1
178FG3-05201{186FG3-05201 ] Crankshaft ] 1
9 170F-05202 Aluminium plug $6X8 1
10 GB/T1096-1979 Key Sx12 Key 5X 14 2
11 |170F-05004 [178F-05004 | 186F-05004 Balancer drive gear 1
12 GB/T276-1994 Ball bearing 6306/P5 I 630785 | 6308/P5 1
i3 {170F-05101 {178F-051011186F-05101 Flywheel 1
13-1 |170FE-05101|178FE-05101{186FE-05101 Flywheel(Electric) 1
14 |170F-05102 |178F-05102 |186F-05102 Flywheel gear(Electric) 1
15 170F-05003 186F-05003 Flywheel nut washer |
16 170F-05002 186F-05002 Flywheel nut 1
17 |170F-05001]178F-05001 |186F-05001 Starter pulley IS
18 GB/T5789-1986 Bolt M6x12 3 | 4
178. 186FS—05000 -
8-1 178FS-05201]186FS-05201 Crankshaft - 1
13-2 ~ |178FSs-05101 |186FS-05101 i Flywheel / 1
1321 178FSE-05101186FSE-05101] Flywheel(Electric) / 1
14-1 178FS-05102 {186FS-05102 Flywheel gear(Electric) 1




6 CAMSHAFT ASSEMBLY
170/178/186

178/186FS
o, -1

7 AIR CLEANER ASSEMBLY
170/178

178FGD(3500SE)

186

186FGD(5000SE)

176 178 186

—— 33—




6 CAMSHAFT ASSEMBLY

NO PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA 186FA |170FA| 178FA|186FA
1 {170F-06100{178F-06100}186F-06100 Valve rod assembly 2
2 170F-06003 186F-06003 Valve tappet 2
3 | 170FA-06001| 178FA-06001{ 186FA-06001 Camshaft 1
4 GB/T1096-1979 Key5X14 | Key4x12 | KeySxl4 1
5 |170F-060021178F-06002186F-06002 Camshaft timing gear 1
178, 186FS—06000
1 GB/T1056-1979 Key 845 1
3-1 178FS-06001 | 186FS-06001 Camshaft i
7 AIR CLEANER ASSEMBLY
NO PART NUMBER DESCRIPTION QTY
I70FA [78FA 186FA 170FA 178FA 186FA |170FA[{178FA|186FA
1 |170F-07401|178F-07401| 186F-07401 Intake pipe 1
2 - 170F-07402 Air cleaner stud 1
3 GB/T5789-1986 Bolt M6X22 M6x25 | 1 | 2 | 3
4 170F-07001 186F-07001 Alr cleaner gasket l
5 170F-07300 186F-07300 Air cleaner bottom case assembly |
5-1 178FGD-07300 Air cleaner bottom case assembly 1
6 GB/T6177.1-2000 Nut M6 3
170F-07303 186F-07303 Shakeproof seal ring Il 1
K 170F-07108 186F-07108 Prefilter 1
9 170F-07100 186F-07100 Air cleaner element assembly 1
10 170F-07101 186F-07101 Vibration proof pad 1
1 170F-07201 186F-07201 Seal ring 1
12 170F-07203 186F-07203 Shakeproof seal ringl 1
13 170F-07200 186F-07200 Air cleaner cover assembly 1
13-1 ' 186FGD-07200 Air cleaner cover assembly 1
14 170F-07210 186F-07210 Shakeproof seal ring assembly 1
15 GB/T62-1988 Fly nut M6 Fly nut M8 1




8 SILENCER ASSEMBLY

M

186

9 LUBE OIl. SYSTEM

170/178/186




8 SILENCER ASSEMBLY

NO PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA 186FA  |170FA| 178FA| 186FA
1 GB/T6170-2000 Nut M8 2
2 GB/T93-1987 Washer 8 2
3 GB/T97.1-2002 Flat washer 8 2
4 |170F-08200|178F-08200{186F-08200 Silencer welded assembly 1
5 GB/T5789-1986 Bolt M6X 16 Bolt M8X 16 2
6 [170F-08100{178F-08100|186F-08100 Silencer case welded assembly 1
7 GB/T5789-1986 Bolt M6X 8 6
9 LUBE OIL ASSEMBLY
NO PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA 186FA | 170FA| 178FA 186FA
1 GB/T5789-1986 Bolt M6X 12 3
2 170F-09001 Oil pump cover 1
3 GB/T3452.1-1992 O-Ring $34.5X 1.8 1
4 170F-09103 186F-09103 Outer rotater 1
5 170F-09101 186F-09101 Inner rotater !
6 GB/T119.1-2000 Pin 3X 16 1
7 170F-09102 186F-09102 Oil pump shaft 1
[ 3 GB/T3452.1-2000 O-Ring 624X2.4 1
9 170F-09200 0il filter Assembly 1
10 GB/T5789-1986 Bolt M6X 14 1
il 170F-09003 Oil pipe 1
12 | 170F-09002]  178F-09002 Oil pump gear 1




10 FUEL TANK&FUEL PIPE ASSEMBLY

170/178/186

1

o
-
(2
b

2
%
==
'-.__‘_;/

2

3




10 FUEL TANK&FUEL PIPE ASSEMBLY

NO PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA 186FA  |170FA|178FA|I86FA

.1 170F-10100 Fuel tank gap assembly 1
o2 170F-10102 Fuel tank gap ring 1
3 170F-10015 Fuel level mark 1
4 170F-10004 Filter cup 1
5 {170F-10300 |178F-10300 186F-10300 Filter element assembly 1
6 170F-10007 Fuel oil filter gasket 1
7 170F-10405 Fuel tank cock gasket 1
8 170F-10400 Fuel tank cock assembly I
9 |I70FA-10500 |L78FA-10500 {186FA-10500 Fue! injection pipe assembly 1
170FAG-10500 |178FAG-10500 |I86FAG-10500 Fuel injection pipe assembly 1
170F-10500 | 178F-10500 |186F-10500 Fuel injection pipe assembly I
178RGD-10500 | 186FGD-10500 Fuel injection pipe assembly 1
10 170F-10009 Fuel oil pipe I
1 170F-10011 Clamp 2
12 GB/T6177.1-2000 Nut M6 2
13 GB/T5789-1986 Bolt M6X 14 2
14 170F-10014 Lower stay assembly 1
15 170F-10002 Damper 4
16 |170F-10200 |178F-10200 |186F-10200 Fuel tank assembly 1
17 170F-10012 Fuel oil return pipe 1
1% 170F-10013 - Clamp 2
19 1170F-10001 |178F-10001 | 186F-10001 Upper stay 1
20 GB/T97.1-2002 Flat washer 8 ]
21 170F-10003 Bolt I
22 GB/T5789-1986 Bolt M8x 45 1




11 GOVERNOR&CONTROL SYSTEM

- 170/178/186

13

FG:

FG2




11 GOVERNO’R&CONTROL SYSTEM

NO PART NUMBER DESCRIPTION QTY
170FA | 178FA | 186FA 170FA | 178FA | 186FA _ |I70FA]I78FA[I86FA
1 170F-11301 Handle 1
2 GB/T5789-1986 Bolt M6X 14 1
3 170F-11304 Handle bracket I
4 GB/T6172.1-2000 Nut M6 2
5 170F-11306 High speed limit screw 1
6 170F-11305 Pull bolt 1
7 170F-11303 Control handle I
3 170F-11005 Retumn spring | 1
9 170F-11007 186F-11007 Gavernor spring 1
10 170F-11006 Retnm qpring I 1
11 GB/T5789-1986 Bolt M6X 20 1
12 GB/T117-2000 Pin3x22 2
13 170F-11110 Lever fork part !
14 170F-11003 Lever shaft washer 2
15 170F-11008 Lever shaft oil seal 1
16 GB/T6173-2000 Nut M10X 1.25 1
17 170F-11200 Fuel controller assembly 1
18 170F-11102 Lever shaft !
19 1170FA-11101 [178FA-11101]186FA-11101 Lever fork I
20 170FA-11103 spring 1
21 170FA-11120 Balancer !
22 170F-11001 Flv block 2 :
23 170F-11002 Fly block pin 2
24 |170F-11004 | 178F-11004 Tappet speed regulator !
170, 178, I86FG1-11301
170FG1-11301 Pushing & pulling operation handle shaft 1
170FG1-11302 Pushing & pulling handle shaft washer 2
170F-11007 Governor spring 1
170FG1-11303 Control handie 1
170F-11006 Return spring 11 1
170FG1-11304 Handle bracket 1
170FG1-11307 High speed limit screw 1
GB/T6172.1-2000 Nut M6 1
GB/T5789-1986 Bolt M6X 14 1
170FG1-11305 Pushing and pulling handle compression spring 1
170FG1-11306 Bowl-shape cover 1
GB/T6173-2000 Nut M10X 1 1
GB/T5782-2000 Bolt M&X 45 1
170,178, 186FG2-11000
1 GB/T5789-1986 Bolt M6X 25 I
2 GB/T5789-1986 Bolt M6X 14 2
3 170FG2-11305 Handle bracket 1
4 170F-11006 Return spring [I !
5 170FG2-11012 Stop handle collar 1
6 170FG2-11009 Stop handle 1
7 170FG2-11011 Press board I
8 170FG2-11303 Handle collar 1
9 170FG2-11005 Return spring [ 1
10 170FG2-11302 Control handle 1
i1 70F-11007 Governor spring 1




170/178/186

12 FUEL INJECTION PUMP ASSEMBLY

13 FUEL NOZZLE ASSEMBLY

170/178/186




12 FUEL INJECTION PUMP ASSEMBLY

NO PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA 186FA  J170FAj178FA|186FA
i 170F-12001 Shim set Demand processing |
2 170F-12300 Tappet 1
3 170F-12009 Spring seat 1
4 170F-12008 Plug spring 1
5 170F-12007 Spring supporting mass 1
6 GB/T879-2000 Pin3X8§ )]
7 170F-12006 Fuel control muff assembly !
8 170F-12005: Connection board !
9 GB/T879-2000 Pin2X 6 2
10 Y70F-12004 Shim set Demand processing |
11 170F-12003 ' Seal gasket 1
12 170F-12002 Seal plate 1
13 GB/T6177.1-2000 Nut M6 3
14 |170FA-12200] 178FA-12200 | 186FA-12200 |  Fuel oil pump body& plunger assembly ' i
15 GB/T3452.1-1992 O-Ring 1
16 170F-12400 In-line joint assembly 1
17 170F-12011 Delivery valve seal gasket I
18 170F-12100 Delivery valve assembly 1
19 170F-12012 Delivery valve spring !
20 170F-12013 Delivery valve holder 1

13 FUEL NOZZIE ASSEMBLY

O PART NUMBER DESCRIPTION QTY

170FA 178FA 186FA 170FA 178FA 186FA  [170FA|178FAJ186FA]
1 170FA-13200 Fuel nozzle holder assembly 1
2 GB/T879-2000 Pin3X 5 1

3 170F-13007 Pressure regulation shim Demand processing
4 170F-13006 Nozzle spring 1
5 170F-13005 Spring retainer 1
6 170F-13003 Midbody 1
7 170FA-13100 | 178FA-13100 {186FA-~13100 Nozzle valve I
8 170F-13002 Nozzle case nut 1
9 170F-13004 Pin 2
10 170F-13300 Filter assembly 1




14 RECOIL STARTER ASSEMBLY

170/178/186

15 STARTER ASSEMBLY

170/178/186




e A S e P

14 RECOIL STARTER ASSEMBLY

6 PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA 186FA  |[I70FAlI78FAlI86FA
i F70F-14007 178F-14007 Starter handle i
2 | 170F-14005 178F-14005 Starter rope 1
3 |170F-14100 | 178F-14100 | 186F-14100 Case assembly 1
4 | 170F-14006 | 178F-14006 | 186F-14006 Spiral spring 1
5 | 170F-14001 | 178F-14001 | 186F-14001 Reel 1
6 |170F-14008 178F-14008 Starting claw 2
7 | 170F-14009 178F-14009 Push spring 1
8 | 170F-14004 - 178F-14004 Plate of starting claw i
9 |170F-14002 178F-14002 Friction plate 1
10 | 170F-14003 178F-14003 Washer !
11 GB/T6187.1-2000 Nut M6 1
12 [170F-14003 178F-14011 Return spring 1
13 GB/T5789-1986 Bolt M6X 8 4
178 . 186FS-14000
3-1 178FS-14100 186FS-14100 Case assembly 1
12-1) " 178FS-14011 Return spring 1
15 STARTER ASSEMBLY
o PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA 186FA  |I70FAJI78FA[(86FA
I 170F-15100A Starter motor assembly(0.75kw) i
170F-15100B Starter motor assembly(0.90kw) 1
1-1 170F-15200 Cover of starting motor hole 1
2 GB/T5789-1986 Bolt M10X 30 z
222 GB/T5781-2000 Bolt M10X 20 2
3 GB/T93-1987 Washer 10 '




16 GENERATOR ASSEMBLY

170/178/188

17 COOLING DEVICE ASSEMBLY

 170/178/186

| [178FeD (3500sE)
186FGD (5000SE)

— 45—



16 FLYWHEEL GENERATOR ASSEMBLY

1
| o PART NUMBER DESCRIPTION QTY
§ 170FA 178FA 186FA 170FA | 178FA 186FA  |L70FA[l 78FAlL86FA|
g 1 170F-16100 Rotor parts of the generator 1
-35 2 GB/T819.1-2000 Screw M6 X 14 3
3 GB/T5789-1986 Bolt M6X 20 3
4 GB/T5789-1986 Bolt M6X 12 1
5 170F-16001 Clamp !
6 170F-16200 Stator parts of the generator I
: 7 170F-16400A Regulated rectifier 1
170FG-16400B Regulated rectifier 1
8 GE/T818-2000 Screw M6 X 14 2
9 GB/T5789-1986 Bolt M6X 14 2
10 170F-16301 Regulated rectifier stay 1
1 17 COOLING DEVICE ASSEMBLY
o PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA 186FA 170FA178FA;186FA
1 {170F-17003 [178F-17003 |186F-17003 Shock absorber seat 1
2 | 170F-17100{178F-17100 |186F-17100 Fan case assembly i
2-1 178FGD-17100 [186FGD-17100 Fan case assembly 1
3 170F-17002 Shock absorber 4
4 170F-17001 Collar 4
5 GB/T96.1-2002 Flat washer 6 4
6 GB/T5789-1986 Bolt M6x 22 Bolt M6X 25 4
178, 186FS-17000
2 178FS-17100]186FS-17100 Fan case assembly 1




Alquassy SuruelS 11090y (p1) 7 me[ Jurueig 80071 —48L1 800p1—doct { 1
Aquiassy Y201 19pullD (1) I 8X 0 X 08 8XSH X 0E8 1295 110 2861~ 1°L1861/49 bl
Alquiassy Joorg Jopm&) (1) I 1ayse3 peay sapuih) EI0T0—VI98T FE1010—VARLT | €10T0—VI0LT |

Ajquiessy Joweap)y Iy (1) I Alquasse Justa[s Tauea]o Iy 001204981 | 001L0—48L1 | O01LO~40LL [

Arquiasse adig jandopyurer [ang (11) i Aquiasse Juatala Jayy1] GOECI—d981 | 00£0!—4d8L1 | O0tel—40LI [ H
Ajquiassy peay Japurdy (7) I 1agedg 60070 — VAOLT D

Alquiassy ajzzoN [ond (g) I 9AJBA BJZZON 001EI—V4981 1OOTEI—~Va8LI [00IE1—vaoLl |

Alquassy Yooy 1epuiI&) (1) I DEXOSXSEdd | OIXSPXO0Edd |01 X Ty XSTET [ess 1D 8861—[°LL861/9D q
Ajquiassy peoy Banoauo)puoisty (y) A Suureaq poz Sunoatoy 500904981 | soovo—d8Li | Soov0—d0Li | (
Alquiassy peoy mu.._suéouaaema (2] 1 Fuu seg puooag L00v0—d981 [ TOOKO—A8LT | ZOOPO—d0LI | D
A1quiassy peoy Junoawmo)puoisty (y) I 3unt sed 158 100¥0—4981 | T00%0—d8Li | 10ov0—doLl | g
A1quiassy peoy Suoauo)guoNTg (5) [ 108 8uu i 0010—4981 | 001¥0—d8L1 | ootpo—dosr | V

v4981 ViA8L1 VA0LT  [V98I)V8LI| V0L V931 V8Ll VOLI Vo8I V8Ll VOLT
ON
Sjogeasay ALD NOILAIOSAq YIEWNON LYV

sped pshossap Aseq ‘1-;}



17-2.Ring sets

PART NUMBER DESCRIPTION QTY
NO
170FA 178FA I86FA 170FA 178FA 186FA  [170FA [178FA}186FA
n 1TOF—008 | VT8F— Q1008 § 186F— 01008 Recrangle ring 1
o GB3452.1-1992 O-Ring19x2.65 2
p GB3452.1-1992 O-Ringl12x1.9 1
q GB3452.1-1992 0O-Ring24x2.4 i
r GB3452.1-1992 O-Ring34.5x1.8 {
5 (GB3452.1-1992 O-Ring10x1.9 i
17-3. Bearing

7NO PART NUMBER DESCRIPTION QTY
1T0FA I178FA 186FA 170FA 178FA 186FA 170FA| L T8FA |186FA
u GB/T276-1994 Ball bearing 6306/P3 6307/P5 6308/P5 1
v GB/T276~1994 Bull bearing 6205/P5 6206/P5 6207IPS 1
w GB/T290-1989 Needle bearing 7941/8 2
X GB/T290-1989 Needle bearing HK1512 1
y GB/T276—-1994 Ball bearing 6202/P5 6203/P5 2
17-4 Seals
NO PART NUMBER DESCRIPTION QTY
170FA I 78FA 186FA 170FA t78FA I86FA I70FA |178FA |186FA
E GBITS877.1 ~ 1988 Oil seal FB25X 42 X 10 {FB30X 45X 10 [FBISX 50X 10 1
k GB/T9877.1 ~ 1988 Oil seal FB30X 45X 8 FB35X 50X § i
Z 170F-11008 Lever shaft oi] seal i

17-5. Gasket sets

NO PART NUMBER DESCRIPTION QTY
170FA 178FA 186FA 170FA 178FA tB6FA 170FA|178FA |186FA
a 170F-01100 Oil plug seal assembly 1
b 170F- 12001 Shim set 2
c 170F- 12003 Seal gasket i
d I70F-01015 | 178F-010i5 | 186F-01015 Crank case gasket 1
e | 170F-02011 | [78F-02011 | i86F-0201! Air intake gasket 1
f 170F-02012 186F-02012 Silencer gasket 1
g 170FA-03003 186FA-03003 Bonnet gasket 1
h 1706-07001 186F-07001 Air cleaner gasket 1
] 170F - 10007 Fuel oil filter gasket |
m 170F-10405 Fuel tank cock gasket 1




18.Valve clearance Unit:mm
Model
" 170FA 178FA 186FA
Description
Intake valve 0.10~0.15 (Cold state)
Exhaust valve 0.10~0.15 (Cold state)
19. 170FA178FA.186FA Torgue of main bolt&nut Unit:N.m
DESCRIPTION SPECIFICATION TORQUE
NO
170FA | 178FA | 186FA | 1I70FA | 178FA | 186FA | 170FA | 178FA | 186FA
0] Connecting rod screw 2-M7x1.0 2-M8x1.0 28~30 42~46
® Cylinder head nut 4-M8x125 | 4-MOX1.25 | 4-M10%L5 28~32 42~46 58~62
@ Fly wheel nut 1-M16X%1.5 1-M18x1.3 100~110 210~230
@ Nozzle retainer nut 2-Mox1.0 10~12
® Rocker arm screw 2-M6x1.8 2.M8x1.25 13~15 22~25
® Standard bolt&nut M6 7~10
@ Standard bolt&aut M8 18~20




20. Principle Diagram of Electricity of Electric Starting

T Starter Moto_[__-_h-
o Black
@m\ Charging = Ground
Generator Red
&
S Battery
Starting Switch
E
Blue Blue ST
R
IG BAT L
Blue Blue
White
. Regulator »
Red
+
Ground Red Blue l/
Fuse L0A . . :
How Key Switch Functions -
E | 1o/ BaT| 5

Model GP958T OFF 1 O

ON
Output Current 1.8~8.0A(DC) OFF ON START

g START]

B : 2 1600rpm

E _ 2

g At charging start (13v)

8

O v

oo Allowable ambient

& temperature ~20~+65C o

= Part Introduction’

O i
Combination of regulator RS2190

(mode!)

Starler Motor 12V-0,8KW




